e e e, 8 T

I —

147

FIGURE 15-1 — TYPICAL REAR WHEEL

4} ]

o o = &

10
11
12
13
14
15

BRAKE - EXPLODED VIEW

Cylinder. ... ovrrrearannnsnss
Spring, Pull Back, Cylinder .

Link, Hand Brake Operating
LeVOr., .oveesrsenssarsrans

Lever, Hand Brake Qperating.

Spring, Pull Back, Anchor

EIning . . vvvvsrasromrrarreaas

Lockwasher....... .. S T e B
Wut, Adjusting.......... ...
Bolt with L/W. ... . ..........
Retainer, Hand Brake........
Springwasher. .. ......ccc000uas

Bhoe. .. .00t 0 snssansarsara

15.008
15.008

15.004
15. 006
15.004
15. 002
15.002
15.002
15. 002
15.012
15.008
15.008
15.004




T —
t
m. s
o
FIGURE 15-2 — TYPICAL FRONT WHEEL BRAKE CYLINDER - EXPLODED VIEW
"_ & -
KEY PART NAME GROUP KEY PART NAME GROUP :
1 R L [ o e I R T 15.020 6 Cup, Front....eociuiirrinrrrrnnan 15.020
2. Pl=ton, Rear.. ... .. ceeosunsnuns 15,020 7 Piston, Fromt...... A NS e 15.020
A1 (i e BT R Rns 20 S oo 00 o P e 15,020 B BOrewW....\ ..icacsceitmncnciunnsimns 15.016
4 Spring, Return™........crvivenees 15.020 O Lockwasher.......ccvreennmsnnnnns 15.016
R L e 15.016 10 Bleeder Valve.....ouveeeeeneennnnss 15.016 @,‘ _
|
Y 13

FIGURE 15-3 — TYPICAL REAR WHEEL BRAKE CYLINDER - EXPLODED VIEW

KEY PART NAME GROUP
1 Boot.....:. L ssa O o, 15.030
2 Pistof......sss e xR 15.030
S A T I S e T - Ao T T I 15.030

KEYT PART NAME GROUP
4 Spring, Return...............c.... 15.030
B Bod¥.......... . cei s eeeaa. 15,018
6 Dleeder Yalve. ... ..o ioiieeenaanea. 15,018
@‘ i
148



GEOCET

SEDTST

SED"ST

GED'ET

20T

SEQST

dN0UD

cAlquassy

PR TR TPTPR ORI . .t
o G
TrrerercSn1d STOH JATTTA F18ASED
R 10 . ot o ey
PR o e, G

JBpUTTA]) I)SEN U ATuQ pPooTadasg

fEtrsdeseaananaaaaneaaaae s rynans VAT

ARYM LHVA

MATA TAAOTdXH - HEANITAD THvHE HILSVIN TYIIdAL— F-41

&

ST

T

£T

gl

it

o1

T

mmG.WH
GEO°ET
SE0°ST
SEO°ST
CEQTCT
01D sT
CEO'ST
SEQTST

di10WD

*

+

sesr e drqueassy Hutads

....-r-..uuuu._u_..u..-mn.ﬂﬁ— -.H.n.'.ﬁv

srrrr o fIOWASSY UO01ET

*rc+dogg woystd fajerd

'dolg uolsTd fIourelay

Prera sy Fﬂdﬂﬂ:

Ttrrrrysnd uelsTtd

JRVH Jdvd

qaNO1L

yo0qd

¥

Pod

Lo

ATy

149



N 2 9@ 9o 3

MALA THAOTIXT - TOVHNIT ONY HIATT IHVHE ANVH — S-67 SH001d




ﬂﬁu_u...m.n [ .U.-.—.ﬂ.n—ﬂ-._.m STIg Lm.u_..ﬁ.nnH BT 82Z'C1 .....rr-...............r.rr..-..........r............rrr..u.r_._..ﬂ.—hh__ G
agz eT -.......11111...__....vrr...-.........rr.-....._...q.n-._”.ﬂ”_ LT B2 CT gs Lelulsgmlaiefefilaiafete el ulalep b ehigeie [ e lebnfe Lapepafatens (o Earut ol afore iy iy o0 o

P00 CT Frsssssrssraascasss s nyg Joyouy ‘Surads or 00%° ST R R GO D L IS e s L O O o e aL OO R RO Ty, 7 0y

T L SR Rt 2 S | T T P S

F00° ST e R R R LR R R 1 1. | hﬂﬂﬁﬂﬁhu .MHﬂhﬂm ¥I 9T ST R e I T I A A .1.QEdHU o

.m.Hﬂr_m.n ....................................................M.E_..—”iﬁ_u..ﬂ ﬂ.—”f EHN.ﬂ.m ...pp-.......;;.........-.H_Hﬁhn-. L_WUHH.HM.HN_E.NE ___m-._”n_”.ﬂn_ ¥

151

BEZ O R I =10 =31 [ To T S | BEZ GT SO O S R SO g el G RO OB S C 5 o § Tl 1o

8EZ ST R L L e R R R T T 11 9g8 9T sessassescsaasass o igTaRy TUSY SYEIg PURL ‘meU z
mNN'D.ﬂ .......................-...........-......1.-......._Fmaﬂum H-.H mﬂN1m.m ...+1+q11....._..-..1111.-..._..H.m.__|..m ...m-va.ﬂ:ﬁﬂﬂﬂ.mr.p ._UH_".._..-“U .ﬂ

dOHD ARVH LUvd ATH d0HD ) AAVH LHYd A4

MAIA AIAOTIXE - FOVINIT ONY YEATT DAVHE ANVH — §-§1 TdNOIL

» e - A ; - . i



s e — —— s T — ———————

15 BRAKES and CONTROLS
BT STYLES
=
=
s GROUP, PART NAME and DESCRIPTION il o AE
- o<
MUMBER - : i = MUMBER pasiUEL S |z g1E|&
= | e |55 &
AEE R
15.000 - BRAKE SUPPORT PLATE-FRONT
Plate, Right (incl. Adjusting Cam)........... 200176 | ALl 1(1(1|1}f1
Plate, Left {(incl. Adjusting Cam)............ 200177 |Al1l 11111
Bolt, 3/8"-24 x 7/8" Hx. Hd...... O 0 O LA 201042 | all 8|8/ 8| 8|8
Lockwasher, 3/7B" Med: . ......voerevmcnennnnn 182 | A1l 8| 8| B8] B
o R A B L L S S o oo 00 oo b ST OO 188 | A1l 8|8(B| 8|8
L L=y o T ] e B i e s a1 £ O 6 e T SR TR 203284 | All dl 4[4 4) 4
Lockwasher, 378" Med.......ccivveenennnannas 192 | All 41 4] 4 2] 4
Rut, DFBCRd B . o . e i aranaas 203285 | A1l 4l 4| 4| 4|2
15.002 - BRAKE SUPPORT PLATE-REAR
15-1-9 | Plate, Right (incl. Adjusting Cam).......na4. 200178 | ALl 1]1(1(12] 1
Plate, Left {incl. Adjusting Cam)............ [200179 |All 11|11 1
Bolt, 3/8"-24 x 1 174" Hx. Hd.............. 200387 | All 12§12 [12 |12 |12
Loclkwasher, 3/8" Hy..... ... ..t ininnnnns 340 |All 12 |12 12 12 [12
Nut, 3/8"-24 HX...vvciurvnvsnnnamsrnnmmnnns 188 | All 12 12 12 |12 |12
15-1-8 | Adjusting Cam. .. .......... B A s FCD i I 203284 | All 444 4] 4
15-1.10 Loclkwasher, 378" Med. ... ... iinnnnee. 192 | All 4| 4| 4| 4] 4
15=1=11 Nut, 3/B"-24 HX... ... ....vincrenun. sas e e 203285 | All 41 44| 4] 4
15.004 - BRAKE SHOES
Ias)=1aT i hoe Bet,-Btd. .. ... iceeii s nmnmias e nmmans 200180 | ALl 2212|122
15=1=15T | Shoe Set, .030 OVErsizZe..........cceuivenanns 203090 | All ¥ | x| = | *| =
15-1-7 Clip (HOLd DOWRY e uee s enaennnn. S s ¢ | zoo187 | ALl 8|8|8|8|8
15-1-2 Spring, Pull Back (Cylinder End)........... 200188 | All 4| 4 4| 4] 4
15=1=5 Spring, Pull Back {Anchor End}............. | 200189 | All 4| 4| 4] 4] 4
15.006 - BRAKE LINING SET
15-1-6 | | Lining Set, Std............ o S L T T 200181 | a1l 2lz2|2|lz2|2
15-1-6 T | Lining Set, .030 Oversiz=e. .. .......c00'eecen.. 2030891 | A1l ® |k [ * | & | &
15.008 - HAND BRAKE OPERATING LEVER (IN REAR
BRAKE)
15-1-4 |Lever, Right....... ... it iiiiunnnrenrranas. | 200180 | A1l 1j1]1)1]1
LR T2 T alil B 0 e R S S & Rt e A S 200191 | A1l 111(1(1]1
15=1=13 BObERIOET o & o0 psastsncnds biasiss P e e hedE ke 200192 | A1l 21 22| 2] 2
15-1-14 = gk I o L o 200193 | All 212|212 2
S Y| B PR T o S s s s o T R e, 0, 0 200194 | A1 21212 2) 2
15.010 - BRAKE CYLINDER-FRONT
o Lo [ o B Uy o e, T 7 ot PR T e PO R 200197 | All 11|11 1
Cylinder, Left....... ... innennnaa. | 200198 | A1 1) 1] 111
Bolt with L/W, 5/16"-18 = 7/16'" Hx. Hd..... 200196 | A1 4| 4| 4| 4] 4
15.012 - BRAKE CYLINDER-REAR
18<1l=1l |Cylipder...... ... .o cnanmanrnenneannnnsy 200199 | A1 21 2|22 2
15-1-12 Bolt with L/W, 53/16"-18 x 7/716" Hx. Hd..... 200196 | A1l 4| 4 4] 4] 4
* As required t For Component Parts SEE Group 60.15

152

T T




BRAKES and CONTROLS 15
BODY ST¥LES
F4
FIGLURE PART 5 z -
GROUP, PART MAME and DESCRIPTION MODELS “l21El=] 8
NUMBER MUMBER 2|EZ|2|E|%
+|o|F|5] 2
L ] 2 a & &
15.014 - BRAKE CYLINDER REPAIR KIT
60-46 T | Repair Kit, Pront.........coveeeeeeerernnnns. 201044 | A11 L I I ™
60-46 T | Repair Kit, Rear. . ..veururnsecrssssnrnnnnsnns 201043 | A1l | x| k| & &
15.018 - BRAKE CYLINDER BODY-FRONT
"
15-2-5 | Body, Right. . ... ... . tnnnmrenennanennnns 201045 | A1l 1] 1] 1]1]1
15-2-5 | Body,;, Left.. ..ot vnestnnnrnrnnracnnonssosernns 201045 | A1l 111 1{ 1
15-2-10 [ Bleeder Valve. .. ... viiennianessnscernceernns 201616 | All 2l 2|22 2
15-2-8 Screw, No. 10-32 x 1/4" Rd. Hd., S1......... 334 | A1l 2l 2| 2| 2|z
15=2=-9 Lockwasher, No. 10 Med...........c¢c0c0eeu... 254 [ A1Ll 221 2) 2] 2
15.018 - BRAKE CYLINDER BODY-REAR
15-3-5 [Body............ OO B e D & e e O £l O 201047 | A1l 2| 2| 2| 2| 2
15=3=6 | Bleeder VAIve.........c.cucinansrsonsnsrnsnna 201048 | A1l 2121 2| 2] 2
'15.020 - BRAKE CYLINDER PISTON-FRONT WHEEL
15-2-7 | Piston, Front....... PR Sy ol 201050 | A1l 2| 2|2l 22
1522 [ PIREOD, Bemr.... 0% s ieuumeameceioncrsnsssnsss 201049 | 411 22| z) 2| 2
15-2-6 [ Cup, Front......c.0cvrvraonnassttooscssannnnnn 201052 | A1l 2(z12]) 2| 2
150-2-3 (Cup, RBAr. .. ..cculvrinenanaaceroasesinannnna 201051 | A1l 2| 2| 2|22
15-2-4 | Spring, RetuUrh. . .oc it iienigerannncnnnnnans 201054 | A11 2|l z2z|l2| 2|2
15=2=1 | Boot,. ..ot iiimmntnnnansnens R P e e A e 201617 | A1l 4| 4| 4| 4| 4
15.030 - BRAKE CYLINDER PISTON-REAR WHEEL
15-3-2 | Piston...... L e S WA SN Ot 201049 | A11 4| 4| 4] 4| 4
Ll i T o . e SR P Sl o 201051 | A1l 4 4] 4] 4| 4
10=3—4 | Spring, Return.......c oo unincnnocsnsnnenns 201055 | A1l 21 2)21z2| 2
g P B E = e o e e e R B iy R e 2 | 201053 | A1l 4 4| 4| 4| 4
15.035 - MASTER BRAKE CYLINDER
Cylinder (less FAittings)..cuesenrernrnnnnns 201056 | A1l 1| 1] 1] 1)1
8-4-32 Bolt, 3/8"-24 x 3 1/4" Hx. Hd. {(L.H.D.)}.... G644 | All 2|l2)12|2| 2
B-4-33 Loclwasher, 3/B" Int. Tooth (L.H.D.)....... 201 | A1l 2l 212|212
Bolt, 3/8"-24 x 6 5/16" Hx., Hd. (R.H.D.)... | 203548 491,495 1
Spacer, 25/64" I.D. x 374" 0.D. x 21/32" '
Long (R .H. D, . o e e e e S i eimnn v 1 e 203547 | 491,495 1
Nut, 3/8"-24 Hx. (R.H.D.)}...... el et htn{aladet LFa el 645 | 491,495 1
Bolt, 3/8"-24 x 3 1/4" Hx. Hd. (R.H.D.).... 644 | 491,405 1
Lockwasher, 378" Med. (R.H.D.)............. 192 | 481,495 2
Spacer, 25/64" I.D. x 374" 0.0, x T/32"
Tong (A.H.D.).iisawcineronslonnnstsns cee.. | 203548 | 491,495 1
B-d.34 | Fitting, Outlet. .. ... iin i timane i innnnnns 203549 | A1] (1] 1111
Gasket, 33/64" [.D.. ... .t ivennnrnnnanns 201059 | A1l 1| 1] 1| 2f 1f
Bolt, 1/2"-20 x 1 5/32" Hx. Hd............. 201058 | All 1 1] 1}1]1
Gashet, Bolt.. ...  oceei i voegubimiiinccanmas 201060 | A1l 1{ 11| 1] 1
p RS Bt B 0 oA S P 5 RSN (L (e 203328 | A1l 11 1) | a2
15-4-11 Gasket,. o . ... At e T e e L . 203330 | 411 1| 1| 1| 1] 2
15=4=15 | Belt, 1/4"<20 x 5/8" Hx. Hd. {(used where
Cylinder has Tapped. Cover Mtg. Holes)...... 257 | AL1Ll 5]
15-4-15 | Bolt, 1/4"-20 x 3/4" Hx. Hd. Tap............. T0O1 | A1l G| 6|6 6| 6
15-4-14 | Plug, Filler Hole....uoueeur it ennnrnnennnnns 203333 | Al 1j1]11111

* As required t For Component Parts SEE Group 60.15

153



15 BRAKES and CONTROLS
BODY STYLES

=
FIGURE : PART g 2 A
GROUP, PART MAME and DESCRIPTION MODELS “l=lZl=]la
NUMBER o NUMBER z|2|g|E|%
- s > =¥ =
L [afa]s] s

15.035 - MASTER BRAKE CYLINDER (Cont'd)

15-4-13 Bagket . . i e e el s s e mA s ek 203334 | All 1( 1|1} 1)1
15-4-8 | Valve, Check..... ... .ottt iiiennnan 201622 | A1l 1(1}) 1] 1)1
b T - 1 I . 203335 | A1l 111111
15=4=T |Cup, Piston. ... ...t inssnrranoscscnanancnas 201624 | A1l 1({1]1}]1]1
10=4=8 | SPrinE ™ i i s s it v vt st nans bt rbnivd s [ 201623 | A1l 1] 1)1} 1] 1
15-4-5 | Plate, Piston Stop........ o0 anun traasae-sas | 201626 | ALL 1{1)1]1)1
15-4-4 Retalner. . i i iiinemsntnacbmbna s s st in s 201627 | All 1(1)1}1] 1
15-4-1 |Rod, Piston Push.......... ..t ivnecrnnrnnnnn 203336 | All 11} 1] 1] 1
Thmded L BOOE. -t it s iae s nsnmn s saas sn s rramssnsnsnnmns 203337 | All 1( 1) 1| 1] 1

15.036 - MASTER BRAKE CYLINDER ACCESS HOLE

COVER (IN FLOOR PAN)

L = o 204109 | ALl 1111 1] 1
Gaske b L e L L eea 204110 | A1 1(1}1|1] 1
Screw, No. 10-12 x 378" Rd. Hd: Cr. Rec

L ALY Pl e e s e Ya e Tl B A O O Ay e o B S o o 609 | A1l 4( 4| 4| 4] 4
15.040 - MASTER BRAKE CYLINDER REPAIR KIT
AND FLUID
15-4-3 | Repair Kit...... T i B RS A A 203338 | A1l #| x| x| *| *

Hydraulic Brake Fluid (12 0Z.) .. v s cnsaas 202154 | All * | * [ x| x| ¥

Hydraulic Brake Fluid (Qt.)...... ..o verans 202152 | Al11 ® | x| k| *® | *

Hydraulic Brake Fluid (Gal.).........ccocvuunn 202153 | All L L B

Hydraulic Brake Fluid (5 Gal.).......cocevuansn 202155 | All | k| ®] x| ¥

15.060 - MASTER BRAKE CYLINDER TUBE

(CYLINDER TO FRAME TEE)

Tube (dncl. Nuks) ... ..o . iiiiminamansnesss 204416 | all 1 1|11

Tube (ipel. Nuts) ... .o ivine i cnvinsiiamsas 204417 | 492 ,496 1
b e e e PR e i 0 B oo L L O e OO S O 201841 | All 111} 1)1

Tube (inel. Huts) (R.H.D.) .. .eoeerenenennnnns 203550 | 491,495 1
[ b o S i Od & o R T e B 4, O o O e 203280 | 491,485 1

Wut, 3/8"=24 Hx, x 316" Inv. Fl1l. Tube....... 202142 | A1l 2122} 2] 2

15.062 - MASTER BRAKE CYLINDER FRAME TEE

ol e e e o e R e Aol inaio 201084 | All 11 1] 1)1
Bolt, 5/16"=-12 x 5/8" Hx. Hd. Tap.......... 284 | All 1 1|1} 1} 1

15.064 - FRONT BRAKE TUBE

Tube, Right {(incl. Nuts)({Frame Tee to Front
Brake Hose)(L.H.D.).......c.ccumsnsuis seres | 204419 | ALl 1] 1|1} 1] 1

Tube, Right (incl. Nuts)(Master Cyl. to Front
Brake Hose) (R.H.D.) . uuerorvnrennnerrosnnnes 202551 | 491,495 1

Tube, Left (incl., Nuts){Frame Tee te Front
Brake Hose)(R.H.D.) ... .. vt v nrannanns 201085 | 491,495 1
(o T e T b i e e R P O L g IR TE T 201841 | All *| k| & | =] *

_| Tube, Left {(incl. HNuts){(Frame Tee to Front ¢
Brake Hose) (L. H.D.)....ocvicnsscns- G T L g 204418 [ A1l 11111
e e ki n a mamhs Teim i e du o ot es Ta Tl L mimd m i m e iy o 201544 [ A1l 1] 1§1} 111
Wut, 3/8"-24 x 3/16" Inv. F1. Tube........... 202142 | All 4 4| 4| 4] 4

* As required T For Component Parts SEE Group 60.15

]

S

154

——y -




BRAKES and CONTROLS 15
e BODY STYLES
z
FIGURE PART g Ed -
GROUP, PART NAME and DESCRIPTION MODELS Sl Zle]| =
MNUMBER MUMBER ElZ|Bl2|=
= B = B
| 2 k1 5 &4
15.068 - FRONT BRAKE HOSE
HOS®, 8 rlrls sininleintsTaren] sla stet State ol al ol a s inimin shekaielsinis . 2010456 | A1l 21 212 21 2
L L e B | e e, U 201071 | A11 2l 2| 2| 2 2
- Gaaket R N e et e et 201087 | A1 21 2| 2§ 2] 2
15,970 - REAR BRAKE TUBE [FRAME TEE TO
REAR HOSE)
Tube (inecl. Nuts) (73" Roll)(L.H.D.).......... | 205387 ﬂgl 1] 1§ 1) 1] 1
Clip, Spring, 3/16" Tube................... 201841 | Al1 7l 7| 7] 7
Tube (incl. Nuts) (106" Roll){R.H.D.)......... | 205386 | 491,495 1
Nut, 3/8"-24 Hx. x 3/16" Inv. Fl, Tube,...... 202142 | A1l 2| 2| 2] 2] 2
N 15.074 - REAR BRAKE HOSE (BRAEE TUBE TO
AXLE TEE)
Hoge (L.H.Du )ik o n e, s v e gt e 201086 | ALl 1] 1| =] 1] 12
Homa] N, R e e v a ta Fa fua ot PR g E 201089 | 491,485 1
Clip - Sprdmglae . L e porocrreraaaeaaas 201071 | A1l 1 1] 1§ 1] 1
Gasket....... 0 AL 0) O B ) P 5 0 P e o P S e e 201087 | All -] 11 21 1
15.076 - REAR AXLE BRAKE TUBE TEE
1 1l A Er e B Y S S0e 56 d B EC O OO o O o O S 201091 | ALl 1 I B o ) g i
Bolt, 1/74"=28 x T/8" Hx. Hd... ..., rrunn 303 | A1l 1| 1] T 111
Lockwasher, 1/4" Lt. ... ... .. ... .s.ianrrrrss 410 | A1l 1 A 1]t
15.078 - REAR AXLE BRAKE TUBE (AXLE TEE TO
WHEEL CYLINDER)
Tube, Right (inel. Nuts) (60" Axle)........... 201092 | All 11| 1 1
Tube, Left (incl. Nuts){(60" Axle)............ 201083 | A1l 1{ 1} 1 1
Tuhe, Ripght (incl. Nuts) (58 3/4" Axled....... 2063B1 | al11 1{1|21] 1] 1
Tube, Left (incl. Nuts){38 374" Axle)........ 206382 | All 1|11 1]
B D o s vanraaTetalate s adaia T - 5 F R AR E TR A r o m 201842 | A1l IR L B
Stud, 3/8"-24 x 3/BY-16 x 1 174" . . ......... 201095 | A1l 212|122 2
Wit, 38 =24 HX. . o, .o e el s 188 | A1l 2| 2| 22| 2
Bolt, 3/8"-16 x 5/8™ Hx. Hd.............. I 411 | All 1 1 8 s A ) s
Lockwasher, 378" Int. Tooth......ooeeuuun.. 201 | A1l 331 3| 3| 3
Hut, 3/8"-24 Hx. x 3/16" Inv. Fl. Tube..,.... 201094 | A1LL 4 41 4] 4] 4
15.100 - MASTER CYLINDER OPERATING ROD
(PEDAL TO CYLINDER)
Bed=20 JRod (L.E.D.) .. .o i iinasansnnassasssssss 204422 | ALl 1 L1 A
b L R B i B R 1 i R P 2044323 | 492,496 11
DT A e i L e e e 203552 | 491,495 1
Bada27 Clevis Bin, T8 . . e f el vt e e hmna ua 203558 | All 3 S 1 L o Et e 11 |55 |
B-4-28 Cotter Pin, 3/32" X 3/4" ...t cnnn s nns 138 | All B 50 BT AT ]
Jemout, T/16"-20 HX....conerenatiosannsansnsin 412 | All 1 11| 1
1
’ |
153.102 - BRAKE PEDAL
fed-d | Pedal (inel. Bushing and Qiler)}(L H.D.)...... 204424 | 411 a Lo T T BT 156
B-4-11 |Bushing (L.H.D.) ...t i vmncscnstosnsnennsnsas 204425 | A1l o I P 0 i s |
Oiler, Etraight (L.H-.D.).:.......¢ccccecauiinn 202120 | A1 L 1| 1(:2 2]

* As required



4
15 BRAKES and CONTROLS
BODY STYLES
z
=]
T GROUP, PART NAME and DESCRIPTION i) mooes | 4|. |33
MUMBER MUMBER F1Elel=2]|=
= | o] 5] 2
I 2 k| E] &
15.102 - BRAKE FPEDAL (Cont'd)
B-d-10 | Washer (L.H.D.).....c0eeeinreumancnensncncnss 204287 | A1l 2] 2| 2] 2] 2
B=4=12 | Lock Ring (L.H.D.) ... ottt aterennrnnsnn 204426 | A1l 1{ 1| 1] 1| 1
B=d-3 | Dust Seal (L.H.D.) .. ucrerstrrnonnrarennrnnnns 203473 | A1l 2y 2| 2] 2| 2
Bodel ]| Pad (BLRek) (L H. D, Y e i cr s tnnrnnes e nennnnnns 204232 | A11 il 1| 1| 1] 2
8-4-1| Pad (Hickory Brown)(L.H.D.)}.........ccuuunn.s 204427 | A1l 1 1| 1) 1] 1
8-4-1| Pad (Solar Gray)(L.H.D.)....c0ouuuensrcn. eewes | 204428 | A11 1 #. 1] 1 1
8-4-1| Pad (Emblem Blue) (L. H.D.) . iuiucncrrsccnannnnn 204429 | 492,495,496 1 1
8=d4=1 | Pad (Marocon)(L.H.D.)........... LR P e 204430 | 492,495,496 1
§-4-1 | Pad (Crystal Graen){L.H.D.) .. ver e nnnennnmnnes 204431 | Al1] 1 1 1] 1] 1
B-d-1 | Pad (Teal Blue)(L.H.D.}. ... veeerronnnennnnns 204432 | 492,495,496 1 1
f=4=1 | Pedal (incl. Bushing and Oiler)(R.H.D.)...... 203553 | 491,495 11 %
? Bushing (R.H.D.)..eueeicnnssmarassnnsn PP 203554 | 491,495 1
Thrustwasher (R.H.D.}..... I 203470 | 491,495 2
Lock Ring (R.H.D.)..s. i ivirirnnansnnnnnmnnns 203471 | 491,495 1
Oiler, Straight (R.H.D.)....... ... .iuicmuna.. 202120 | 491,495 1
Pad (BlackK) {R.H.D.).euveenonnannonsascnansssss 203472 | 491,495 1
Pad (Hickory Brown)(R.H.D.)..........cccuen.. B0s5911 | 491,495 1
Pad (Emblem Blue)(R.H.D.)....couovnn. s B s 205912 | 491 ,495 1
Pad (Maroon)(R.H.D.) .. ...t iievirranmnnnnnnns 205913 | 491 ,495 1
Pad (Crystal Green)(R.H.D.)........cc0vvusna.. | 205914 | 491 ,495 1
Pad (Teal Blue)(R.H.D.)....0urverrnnnnnnnrans 205915 | 491,485 1
15.104 - BRAKE AND CLUTCH PEDAL SHAFT
8-4-25 | Shaft (incl. Lever)(thru Frame)(L.H.D.)...... | 204235 | A1l 1 1] 1) 1] 1
Bushing (L.H.D.)..... PRI o ORI £ PR R YT 204236 | A11 2|l 2|22 =2
Rt ool A (L L e AL P S 203474 | 491,495 1
-Bolt, 3/8"-24 x 1" Hx. Hd......covnrennnnnn 327 | 491,495 1
Lockwasher, 378" Med..........oiinnneennnns 192 | 491,495 1
15.108 - BRAKE PEDAL RETURN SPRING
B-4-26 | SBpring (L.H.D.).:....iirernnrrsnsrannnmnnnnns 204433 | All 1 1f(1]1]1
P L T TR D ) Lo PRy ek Tafa s = m x n s s mdsmammmanh sy 200224 | 491,495 1 ‘
15.112 - BRAKE PEDAL FLOOR PLATE
Plate, Upper (L.H.D.)..... e o m e 204245 | A1l 111111
Plate, Lower (L.H.D.).....coceennnonnnnsnians 204246 | All 1] 1) 1) 1|1
s e L o e e aY e aldatal s l= = o % == == s & o8 s ;e s s sseesss 205499 | A1l 11111
Screw, Washer Head.........i0iincennrnansas 205880 | All 5|5| 555
Plate, Uppar (R.H.D.). ... .ot nanencanss-a.. | 203481 | 491,495 1
Plate, Lowar (R.H.D.)..vouerurasann P ek 203482 | 491,495 1
Gagket....ivenns AR R AT m 4 m & a0 a7 B m ke 203483 | 491,495 1
Screw, Washer Head........... ..o 205680 | 491,495 5
15.200 - HAND BRAKE LEVER (PRIME)
Lever (with Flat Mtg. Sector).....eeserevrs.s | 201850 | ALL 1|1j1|1]|1
Bolt, 3/8"-16 x 3/4" Hx. Hd....v0c0.4. 220 [ All 222|222
Lockwasher, 3/8" Hed.........cvneecnvarinea 192 | 411 2(2]12|12] 2
Spacer {(use only with 201850 Lever).......... 201849 | ALl 1(1]1} 1)1
15=-5=7 | Lever (with Offset Mtg. Bector)...cvvrinvnens 204434 | All 1(1]1|1] 1
Bolt, 3/8"-16 x 1 1/8" Hx., Hd.............. 182 [ A1l 2|l2|2| 2] 2
Lockwasher, 3/B" Mod. . ..... 0o ancrnnssnns 192 [ All 212|222
156

S

e

..




BRAKES and CONTROLS 15
BODY STYLES
=
= z
FIGURE PART g = =
GROUF, PART NAME and DESCRIPTION MODELS wlE | ZeE | S
MUMBER MUMBER 21zle|E2|%
+ |G| |5 =
1 2 1 5 &
15.218 - HAND BRAKE FRONT CABLE
CAbLe (L.H.D.}.euusnressds, “P‘*;; gj‘é;“ . | 204435 | a12 1
Clip (to Frame).......... 492'17633 «.v. | 201071 | A1 1
e Spring (7" Long)........... 495'3732 5 .. | 205178 | A11 1
Clip (Spring to Cablel..._ 455_344+ 205191 | A1l 1
15-5-4 | Cable (L.H.D.)............. “f:g: i 2081779 411 1| 12|l
Clip (to Frame).......... | 452””;“ ev.. | 201071 | A2 1| 1] 1| 1| 1
15-5-13 | Spring (7 1/2" Long)....... i f.... | 205179 | a12 1 1l 1] 1
Spring (10 172" Long)...... | 496-3447 205831 492,4?6 1
Cable {B.E. D ) ..o caioncesnnsaesnmennsasssiteee 205192 | 491,495 1
Clip (to Frame).....c.ov.eeunencnens i aialla yaAabag e 201071 | 491,495 1
' Mut, S/L6"-24 Hi.....ov0uuuseon N o e 189 | A1l 1| 1] 1] 1|1
Spordng F L/2" LODE) .- v vn s snonasaneecnce onn 205179 | 491,495 1
Grommet {thru Dash)..... i svcamnenanssnanenns 201843 | All 1( 1) 1) 1( 1
Grommet (R.H.D, with Overdrive).............. 203557 | 495 1
15.220 - HAND BRAKE FRONT CABLE YOKE
A0~bel | Yoke . . vidin ., L A AN T e L R 201845 | A1l 11| 2] 1] 1
Clevis Pin, 5/16" x 31/38" ... . ' uinnanss . 416 | All 1| 1] 1) 1] 1
Flatwasher, 5/16" 8M......c0c0cecuan. PPN 225 | A1l 1] 1] 1] 1] 1
Cotter Pin, 3/32" x 1/2".......... R T 414 | A1l 1] 1] 1] 1] 1
15.226 - HAND BRAKE FRONT CABLE CLAMP
15-5-5 | Clamp..... R T Rt s I SR sesesas | 201846 | ALL L1 1)1 1
Bolt, 5/16"-24 x 5/8" Hx. Hd...... SaTa alati e tuls 274 | A1l il 2| 2| 2] 2
Lockwasher, 5/16"™ Med......... PRI, PP 240 | All 2|l 2(2|2| 2
Nut, 5/16"-24 Hx..... LI OO N T e i o 189 | A1l 2jlz|z2|z2|z2
15.228 - HAND BRAKE FRONT CABLE SUPPORT
CLAMP
15-5-9 | Clamp fon Cowl)(L.H.D.)....... R T [ et TR 201073 | All 1(1]1|1]| 1
15-5-10 Screw, No. 10-16 = 3/8" Pan. Hd. S1........ 420 [ ALL 2212|122
15-5=8 Screw, No. 10-32 x 5/8" Rd. Hd. S1......... 419 [AlL il1]1]1]1
15-5-12 Lockwasher, No. 10 Med..........cvuecvunnnas 254 [ All 1]1]1fz1]1
15-5-11 Hut, Mo, L0=32 Bx.....cveaeriinmansninansnss 202 a1l 1{1]1]1]12
Clamp (R.H.D. W/0D)(to Exhaust Pipe Hanger).. | 205190 | 495 1
15-5-3 | Clip (on Steering GeAr) .. ... rrmmrnnnnnn 206484 | A1l 1]1(1]1]1
15.236 - HAND BRAKE CABLE-REAR
15-0=1 | Cabld, ..o is it necnnnnannsnanmennsrsnnrassssss | 204438 | AL1 1({1(1] 1] 1
15-5=2 Clip (to Frame Bracket)......... P ra T 201071 | A1l l1j1(1|1]1
15=5=17 Clip (to Brake Support Plate).............. 204439 [ A1 1)]1(1|1]1

157



	kfpm460147.jpg
	kfpm460148.jpg
	kfpm460149.jpg
	kfpm460150.jpg
	kfpm460151.jpg
	kfpm460152.jpg
	kfpm460153.jpg
	kfpm460154.jpg
	kfpm460155.jpg
	kfpm460156.jpg
	kfpm460157.jpg

